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CUSTOMER/ MANUFACTURER BAUWER Sp. z 0.0., ul. Dojazd Staroniwa 9/19, 35-011 Rzeszow
AGREEMENT/ORDER NO 358/14/3SB/3LB06200 NO OF ISSUE SB.510-85/14

RESEARCH PROCEDURE /TEST METHODS:

PN-EN 1015-2:2000, PN-EN 1015-3:2000, PN-EN 1015-3:2000/A1:2004, PN-EN 1015-3:2000/A2:2007, PN-EN 1015-6:2000; PN-EN 1015-6:2000/A1:2007, PN-EN 1015-9:2001,
PN-EN 1015-9:2001/A1:2007, PN-EN 1015-11:2001, PN-EN 1015-11:2001/A1:2007; PN-EN 1015-12: 2002, PN-EN 1015-19: 2000; PN-EN 1015-19: 2000/A1:2005,

Registration number:

630/z/14

Unique identification code of the product
type:

BAUWER LIGHT

Method of bulk sampling, person taking
the sample, date and place of sampling
(data in accordance with the
manufacturer's statement):

The bulk sample was sampled by Customer according to PN-EN 1015-2:2000; PN-EN 1015-2:2000/A1:2007, date of sampling
September 5, 2014.

Place of sampling: Product Store. Adres: 36-062 Zaczemie 791. Sampling certificate of September 5, 2014.

Person taking the bulk sample: Oleksandr Mishchuk. Batch number: PL100614BL

Date of sample registration in the
laboratory:

September 8, 2014

Method of bulk sampling and storage of
the sample before testing in ICiMB
0SiMB laboratory in Cracow

Manufacturer has delivered 14 kg (2 x 7 kg) of dry mortar. Because of using the entirely whole content of the package the archival
sample was not taken. During the whole testing time the samples were storaged in a dry place at the temperature of 20£2°C.

Fresh mortar was made according to the following procedure: the whole content of the dry mortar package was added into the container
and the particular amount of water (according to manufacturer's statement) was pured into it, next the all components were mixed

Preparation of the test mortars together at low speed by electric mixer till achieving the homogeneous consistency of mortar — app. 4 min. After that time the mortar was
put away for about 5 min and after it re-mixed. The samples were made in presence of the Customer.

Water/ dry mortar ratio 0,886, i.e. 6200 ml water per 7000 g of dry mortar

Test conditions Complied with the requirements determined in above mentioned test methods.
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TEST RESULTS
. gy Mean value #| Testin accordance Testing date
o fIopue Incicaticn reauis tolerance’) with beginning | ending
1 2 3 4 5 6
PN-EN 1015.3-2000:
Consistence of fresh PN-EN 1015-3:2000/
1. |mortar, mm determined by flow table | 128 128 128 129 1284 A1:2005; 08.09.2014
PN-EN 1015-3:2000/
A2:2007
: , PN-EN 1015-6:2000:
2 Eﬂg’gﬁﬁ” HeEh £ o oy 590 590 59020 PN-EN 1015- 08.09.2014
' 6:2000/A1:2007
_ PN-EN 1015-9:2001:
Workable life of general purpose mortar by ¥ gl
3. |A criarbueion kst 415 415 415 PN Emp;ua&g.zum 16.09.2014
PN-EN 1015-11:2001;
4. | Flexural strength of hardened mortar, Nimm 0,35 0,35 0,40 oatoz | PNENIOTAIZ001 | 05092014 | 06.10.2014
ot 7.2.2
PN-EN 1015-11:2001;
5. | Compressive strength of hardened mortar, Nimm2 | 0,65 | 0,85 | 075 | 070 | 070 | 065 | 07£02 P”*’*j;ﬂ;g;;“‘ 08.09.2014 | 06.10.2014
pt.7.2.2
Adhesive strength, Nimm? 5040 | 5005 | 005 | 5010 | 5010 | >0,1%02 ;
6. | And type of fracture pattem FP-B |FP-AB| FP-B | FP:B | FP:B Fp:B | PN-EN101512:2002 | 08.09.2014 | 06.10.2014

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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TEST RESULTS
Rn i Test in Testing date
No. Properties Indication results tolerance’ acmwl;.tgnce beginning | ending
1 2 3 4 5 6
Water vapour permeability of :
hardened mortar with thickness Ir-lﬂj:ldreo@mpm
d=0,02m 9
l:gh}:tzugpp:rmeabilﬂy A 23811 | 23747 | 2,5785 | 22840 | 25677 | 24372
Higher 16.09.2014 | 30.10.2014
Moisture transfer coefficient = (saturated
Ned, kg/m=s+Pa solution of 0,04874
KNO3)
: s y PN-EN 1015-19:
' LI‘n:ﬂ:nstu.ma permeability coefficient, 40415 2000; PN-EN
: 1015-19:
2000/A1:2005
$§§”.ﬁ“fpp:“‘*ah"'“ "‘- 13222 | 14772 | 1,091 | 12642 | 12443 | 1,2398
Moisture transfer coefficient = Lu?;z{uﬁ'sajiu ::tm 0.0248
Ned, kg/m=s+Pa J 16.09.2014 | 30.10.2014
LiCl)
Il:histure permeability coefficient, 78415

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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" The given values of tolerance are extender tolerance, it was calculated for confidence level of 95% and coefficient of 2 and do not include the sampling step.

NOTE: Final test report.

Krakow, November 17, 2014

Signature of verifying person

% Kierownik
Zakledu Betondw, Zapraw i Kruszyw igrownika
dignk! aw|i Kfuszyw
&L»., T L
Dr inz. Marzene Najduchowska jerzy alacha
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CUSTOMER/MANUFACTURER BAUWER Sp. z 0.0., ul. Dojazd Staroniwa 9/19, 35-011 Rzeszow
AGREEMENT/ORDER NO 358/14/3SB/3LB06200 NO OF ISSUE SB.510-85/14

RESEARCH PROCEDURE/ TEST METHODS

PN-EN 1015-2:2000, PN-EN 1015-3:2000, PN-EN 1015-3:2000/A1:2004, PN-EN 1015-3:2000/A2:2007, PN-EN 1015-6:2000; PN-EN 1015-6:2000/A1:2007, PN-EN 1015-9:2001,
PN-EN 1015-9:2001/A1:2007, PN-EN 1015-11:2001, PN-EN 1015-11:2001/A1:2007; PN-EN 1015-12: 2002, PN-EN 1015-19: 2000; PN-EN 1015-19: 2000/A1:2005,

Registration number: 631/z114
t;l:eigue identification code of the product BAUWER STANDARD

Method of bulk sampling, person taking
the sample, date and place of sampling
(data in accordance with the
manufacturer's statement):

The bulk sample was sampled by Customer according to PN-EN 1015-2:2000; PN-EN 1015-2:2000/A1:2007, date of sampling
September 5, 2014.

Place of sampling: Product Store. Adres: 36-062 Zaczemie 791. Sampling certificate of September 5, 2014

Person taking the bulk sample: Oleksandr Mishchuk. Batch number: PL100614BS

Date of sample registration in the
laboratory:

September 8, 2014

Method of bulk sampling and storage of
the sample before testing in ICIMB OSIMB
laboratory in Krakow

Customer has delivered 23 kg ( 2 * 11,5 kg ) of dry mortar.
Because of using the entirely whole content of the package the archival sample was not taken .
During the whole testing time the samples were storaged in a dry place at the temperature of 20+2°C

Fresh mortar was made according to the following procedure: the whole content of the dry mortar package was added into the container
and the particular amount of water (according to manufacturer's statement) was pured into it, next the all components were mixed

Ercgmeahon ol ing st moriar together at low speed by eleciric mixer tll achieving the homogeneaus consistency of mortar — app. 4 min. After that ime the mortar was
put away for about 5 min and after it re-mixed. The samples were made in presence of the Manufacture

Water /dry mortar ratio 0,652, i.e. 7500 ml water per 11500 g of dry mortar

Test conditions Complied with the requirements determined in above mentioned test methods.
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TEST RESULTS
. o Mean value +| Testin accordance Testing date
No. Properties Indication results tolerance’ with beginning | ending
1 2 3 4 5 6
PN-EN 1015-3:2000;
Consistence of fresh PN-EN 1015-3:2000/
1. | mortar, mm determined by flow table | 140 140 139 140 1404 A1:2005; 08.09.2014
PN-EN 1015-3:2000/
A2:2007
, : PN-EN 1015-6:2000;
g (RSB s deadbd 860 860 86020 PN-EN 1015- 08.09.2014
kg 6:2000/A1:2007
. PN-EN 1015-9:2001;
Workable life of general purpose mortar by k il
3. (A e 370 370 370 PN El:L 11021 usdg.zum 08.09.2014
PN-EN 1015-11:2001;
4. | Flexural strength of hardened mortar, Nimm? 1,55 1,55 145 15002 | PIVEN 1011200 | 0g.09.2014 | 06.10.2014
ot.7.22
PN-EN 1015-11:2001;
5. | Compressive strength of hardened mortar, Nimm? | 4,05 | 365 | 420 | 375 | 370 | 355 | 38202 F”'E"j;%gj.‘;f“m 08.09.2014 | 06.10.2014
ot.7.22
Adhesive strength, N/mm? >0,30 | =040 | =035 | =030 | >0,50 >0,440,2 ;s
L Pt k| rn | mee || moce | There? | PN-EN1015-12:2002 | 08.09.2014 | 06.10.2014

The test results apply o the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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TEST RESULTS
Testin Testing date
: e Mean value +
No. Properties Indication results Soiarance’ mmnm beginning | ending
1 2 3 1 2 3
Water vapour permeability of .
hardened mortar with thickness :ydreoscupm
d=0,02m ng
ﬁ?‘,ﬁrﬁp":""‘*"‘“"‘” b 20017 | 19598 | 1,0269 | 20078 | 21423 | 2,007
Higher - 08.09.2014 | 06.11.2014
Moisture transfer coefficient = (saturated
A Ned, kg/mes+Pa solution of 0,04015
KNO3)
: i ; PN-EN 1015-19:
Moisture permeability coefficient, 48415 2000: PNEN
=R 1015-19:
2000/A1:2005
Moistu ability A,
kg;::,z:pp:m " 0,9552 | 0,8542 | 0,9006 | 0,8128 | 0,8554 | 10,8756
; . Lower (saturated
coefficient = )
B ﬂﬂkt;en:r:rs;e i e 0,01751 08.09.2014 | 06.11.2014
LiCl)
I'l:oiswre permeability coefficient 11,1¢1,5

The test results apply o the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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"I The given values of tolerance are extender tolerance, it was calculated for confidence level of 35% and coefficient of 2 and do not include the sampling step.

NOTE: Final test report.

Krakow, November 17, 2014

Signature of verifying person

Kierownik
Zakiaduy Betondw, Zapraw i Kruszyw

N A i,inu qi_l:\_;l-."w..,

Dr inz. Mavzeno Nojduchowska
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CUSTOMER / MANUFACTURER BAUWER Sp. z 0.0., ul. Dojazd Staroniwa 9/19, 35-011 Rzeszéw

AGREEMENT/ORDER NO 358/14/3SB/3LB06200 NO OF ISSUE SB.510-85/14

RESEARCH PROCEDURE /TEST METHODS PN-EN 1015-2:2000, PN-EN 1015-3:2000, PN-EN 1015-3:2000/A1:2004, PN-EN 1015-3:2000/A2:2007, PN-EN 1015-6:2000;
PN-EN 1015-6:2000/A1:2007,PN-EN 1015-9:2001, PN-EN 1015-9:2001/A1:2007, PN-EN 1015-11:2001, PN-EN 1015-11:2001/A1:2007; PN-EN 1015-12: 2002, PN-EN 1015-18:2003,
PN-EN 1015-19: 2000; PN-EN 1015-19: 2000/A1:2005, PN-85/B-04500

Registration number:

632/z/14

Unique identification code of the product
type:

BAUWER PREMIUM

Method of bulk sampling, person taking
the sample, date and place of sampling
(data in accordance with the
manufacturer's statement):

The bulk sample was sampled by Customer according to PN-EN 1015-2:2000; PN-EN 1015-2:2000/A1 12007, date of sampling
September 5, 2014. Place of sampling: Product Store. Adres: 36-062 Zaczemie 791. Sampling certificate of September 5, 2014,
Person taking the bulk sample: Oleksandr Mishchuk. Batch number: PL100614BP

Date of sample registration in the
laboratory:

September 8, 2014

Method of bulk sampling and storage of
the sample before testing in ICIMB OSIMB
laboratory in Krakow

Customer has delivered 20 kg (2 x 10 kg ) of dry mortar.
Because of using the entirely whole content of the package the archival sample was not taken .
During the whole testing time the samples were storaged in a dry place at the temperature of 20£2°C

Fresh mortar was made according to the following procedure: the whole content of the dry mortar package was added into the container
and the particular amount of water (according to manufacturer's statement) was pured into it, next the all components were mixed

Propzation uf ihe jest marars together at low speed by electric mixer till achieving the homogeneous consistency of mortar — app. 4 min. After that time the mortar was
put away for about 5 min and after it re-mixed. The samples were made in presence of the Customer.

Water /dry mortar ratio 0.4, i.e. 4000 ml water per 10000 g of dry mortar

Test conditions Complied with the requirements determined in above mentioned test methods.
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TEST RESULTS
Properti Mean value +| Test in accordance Testing date
P o SRCATIOR YRANTS tolerance’ with beginning | ending
1 2 3 4 5 6
PN-EN 1015-3:2000;
1 Consistence of fresh PN-EN 1015-3:2000/
" | mortar, mm determined by flow table 120 122 122 121 12144 A1:2005; 08.09.2014
PN-EN 1015-3:2000/
A2:2007
. . PN-EN 1015-6:2000;
38 e e e 620 620 62020 PN-EN 1015- 08.09.2014
morkr, g 6:2000/A1:2007
: PN-EN 1015-9:2001;
Workable life of general purpose mortar by : e
3. |A penetration of a standard rod, min 502 522 512 PN E?A‘:ﬂ;;g?ﬂm 19.09.2014
PN-EN 1015-11:2001;
4. | Flexural strength of hardened mortar, Nimm? 1,50 1,65 1,80 F T R Pl 2001 | 08 09.2014 | 06.10.2014
pt.7.2.2
PN-EN 1015-11:2001:
5. | Compressive strength of hardened mortar, Nimm? | 340 | 350 | 355 | 350 | 350 | 360 | 3s202 | T 102001 | gg 092014 | 06.10.2014
pt. 7.2.2

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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TEST RESULTS
P Mean value +| Test in accordance Testing date
No. Properties Indication results R with beginning fun din
1 2 3 4 5 6
Adhesive strength, N/mm? >0,90 | =095 | =0,75 | >0,90 | =065 >0,8£0,4 .
6| and type of fracture pattern B | Fp8 | B | FPB | FPB | B |PNEN101512:2002 | 08002014 | 06.10.2014
Water absorption coefficient due to capillary action of
() et rar, kg/m? 075 | 070 | 0,80 | 0,75 | 0,70 | 0,80 0,74£0,7 08.09.2014 | 10.10.2014
. . PN-EN 1015-18:2003
Penetration depth after the test of water absorption
8. due to capilary action, mm 2 3 4 3 3 3 3 08.09.2014 | 10.10.2014

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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TEST RESULTS
P Test in Testing date
No. Properties Indication results folaraiice) acmwr;%ance beginning | ending
1 2 3 4 5 6
Water vapour permeability of .
hardened mortar with thickness "rg!d*:m‘““
d=0,02 m g
Moisture permeabiity A, 12582 | 11632 | 11651 | 12331 | 12543 |  1,2148
kg/miss+Pa
Higher 19.09.2014 | 23.10.2014
Moisture transfer coefficient = (saturated
A ﬂ"d, kg}m'ﬁ'Fﬂ mfuﬂun of u!‘nm
KNO3)
Moisture permeability coefficient, S P;ﬁ}{ Lﬂh}i:‘gf
9. U 1015-19:
2000/A1:2005
Moisture permeability A,
Kg/mes+Pa 04418 | 0,5059 | 0,5031 | 0,5024 | 0,5080 |  0,4922
: . Lower (saturated
Moisture transfer coefficient = ;
B | Avd, kgimes+Pa SRIRen of 0,00984 19.09.2014 | 23.10.2014
LiCl)
Moisture permeability coefficient 19.7415
H NE4P

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely
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Total numbers of pages: 6 Test report no SBI363/14 Page 5"
TEST RESULTS
: Mean value + Testin Testing date
No. Properties Indication results wolorance’ | accord with | beginning | ending
1 2 3 4 b 6
Freez-thaw resistance: Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Sample 6
it poloeiecztaw| 1296 | 101 | 14 | 1381 | 1306 | 1317
samples exposed to
freezthawtest, g |aferfieezthaw | 406 | 4314 | 4332 | 1351 | 1316 | 1327
cycles
Percentage loss of mass no no no no no no no
Sample 7 | Sample 8 | Sample 9 | Sample10 | Sample11 | Sample12
Mass of dried control before soaking 1294 1317 131,2 1315 1308 1324
samples exposed to
freez-thawtest, g | afer soaking 1301 | 1325 | 1318 | 1320 | 1312 | 1331
| — |- o (X TG Lo . . — = o L PN-85/B-04500 | 08.09.2014 | 12.11.2014
Samples not
exposed to freez- | 1,50 1,36 1,64 1,55 162 157 1,54
Flexural strength, thaw test
Nimm? Samples
exposed lo freez- 1,50 1,52 152 1,50 148 1,50 1,50
thaw test
Percentage loss of flexural strength of 23
the samples, % '
Samples not
294 3,56 3,06 344 344 369
exposed to freez- ! ' ] ' : . 3
Com ive o Rt N 338 33 306 319 3N
strength, Nimm? Samples
319 331 281 3,00 319 344
oposedlofieez | 313 | a4 | 306 | 3a | 29 | 350 A
aw test
Percentage loss of compressive strength 33

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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") The given values of tolerance are extender tolerance, it was calculated for confidence level of 95% and coefficient of 2 and do not include the sampling step.

NOTE: Final test report.

Krakéw, November 17, 2014

I o Signature of entitied person
Kierownik :
Zakladu Betondw, Zapraw i Kruszyw o
\ tl-n’li: ol Zakladu
Dr imeEnu Naiduchnhﬁ a
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phone.: (12) 683 79 00. fax: (12) 683 79 01

BADANIA

www.icimb.pl  info krakow(@icimb.pl
Total numbers of pages: 4 Test report no SB/364/14
CUSTOMER / MANUFACTURER BAUWER Sp. z 0.0., ul. Dojazd Staroniwa 9/19, 35-011 Rzeszéw
AGREEMENT/ORDER NO 358/14/35B/3LB06200 NO OF ISSUE 5B.510-85/14

RESEARCH PROCEDURE /TEST METHODS:

PN-EN 1015-2:2000, PN-EN 1015-3:2000, PN-EN 1015-3:2000/A1:2004, PN-EN 1015-3:2000/A2:2007, PN-EN 1015-6:2000; PN-EN 1015-6:2000/A1:2007, PN-EN 1015-9:2001,
PN-EN 1015-9:2001/A1:2007, PN-EN 1015-11:2001, PN-EN 1015-11:2001/A1:2007; PN-EN 1015-12: 2002, PN-EN 1015-19: 2000; PN-EN 1015-19: 2000/A1:2005,

Registration number

633/z/14

Unique identification code of the product
type:

BAUWER SZPACHLA

Method of bulk sampling, person taking
the sample, date and place of sampling
(data in accordance with the
manufacturer's statement):

The bulk sample was sampled by Customer according to PN-EN 1015-2:2000; PN-EN 1015-2:2000/A1:2007, date of sampling
September 5, 2014.

Place of sampling: Product Store. Adres: 36-062 Zaczerie 791. Sampling certificate of September 5, 2014.

Person taking the bulk sample: Oleksandr Mishchuk. Batch number: PL10061455

Date of sample registration in the
laboratory:

September 8, 2014

Method of bulk sampling and storage of
the sample before testing in ICiIMB OSIMB
laboratory in Krakow

Customer has delivered 30 kg ( 2 * 15 kg ) of dry mortar.
Because of using the entirely whole content of the package the archival sample was not taken .
During the whole testing time the samples were storaged in a dry place at the temperature of 20£2°C

Fresh mortar was made according to the following procedure: the whole content of the dry mortar package was added into the container
and the particular amount of water (according to manufacturer's statement) was pured into it, next the all components were mixed

Preparation of the test mortars together at low speed by electric mixer till achieving the homogeneous consistency of mortar — app. 4 min. After that time the mortar was
put away for about 5 min and after it re-mixed. The samples were made in presence of the Customer.

Water /dry mortar ratio 0,367, i.e. 5500 ml water per 15000 g of dry mortar

Test conditions Complied with the requirements determined in above mentioned test methods.

Edition 11(2013-12-06)
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Total numbers of pages: 4 Test report no SB/364/14 Page 2™
TEST RESULTS
. . Mean value +| Test in accordance Testing date
No. Properties Indication results B o with beginning | ending
1 2 3 4 5 6
PN-EN 1015-3:2000;
1 Consistence of fresh PN-EN 1015-3:2000/
" | mortar, mm determined by flow table 142 142 141 142 14244 A1:2005, 08.09.2014
PN-EN 1015-3:2000/
A2:2007
. . PN-EN 1015-6:2000;
it i S Lo s 1250 1260 1260420 PN-EN 1015- 08.09.2014
+ 9 6:2000/A1:2007
. PN-EN 1015-9:2001;
Workable life of general purpose mortar by Pl
3. |A Serokalion of & i od, .1 280 280 280 PN-EI;IHEI; gg,zw 24.09.2014
PN-EN 1015-11:2001;
4. | Flexural strength of hardened mortar, Nimm2 210 2,95 2,90 2741,0 P”'E"j;f;ﬁ; 2001 | 48.09.2014 | 06.10.2014
pt.7.2.2
PN-EN 1015-11:2001;
5. | Compressive strength of hardened mortar, Nimmz | 1340 | 14,15 | 1245 | 1375 | 13,10 | 1295 | 133824 | T e 1035112001 1 0092014 | 06.10.2014
pt.7.2.2
Adhesive strength, N/mm? 50,80 | >075 | >0,60 | >0,75 | >0,75 | >0,7£0,4 _
8. | and type of fracture pattem eee | e | FeB | e | FpB | ms | PNEN10ISA2:20021 (809.2014 | 06.10.2014

The test results apply o the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely
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Total numbers of pages: 4 Test report no SB/364/14 Page 3
TEST RESULTS
Testin Testing date
” . Mean value £+
No. Properties Indication results Solsrunce) at:c?vr;:ncu beginning | ending
1 2 3 4 5 6
Water vapour permeability of )
hardened mortar with thickness | HYOrOSCOPiC
d=0,02 m %2
ﬁfjﬁ,‘:""m'“’f i 08713 | 0,8963 | 0,8508 | 09205 | 0,8813 |  0,8840
Higher 08.09.2014 | 15.11.2014
Moisture transfer coefficient = (saturated
Al hed, kg/mes*Pa solution of 0,01768
KNO3)
: 2 : PN-EN 1015-19;
: :"IDEIUI'E permeability coefficient, 11,041,5 2000: PN-EN
' 1015-19:
2000/A1:2005
:;ﬁtz‘“‘;‘f‘;f““m'“‘-’ A 03686 | 03734 | 03400 | 03516 | 03520 |  0,3573
Mot ransfercoefcent= | “'c0 GCE 0,00745
B | A+d, kg/m+s*Pa J 08.09.2014 | 15.11.2014
Licl)
ll:h'swre permeability coefficient, 71415

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely
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) The given values of tolerance are extender tolerance, it was calculated for confidence level of 35% and coefficient of 2 and do not include the sampling step.

NOTE: Final test report.

Krakow, November 17, 2014

Signature of verifying person

Kierownik
Zakladu Betondw, Zapraw i Kruszyw
Adiunkt

Ma\m@&a N
Dr inz. Mordena Najduchowska
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DIVISION OF GLASS AND BUILDING MATERIARS IN /1 P[:A
]{iﬁ't.a“.l({]l\‘\Ir PoLsem CrmTaum

AEREDYTACH

31-983 KRAKOW, ul. Cementowa 8
phone.: (12) 683 79 00, fax: (12) 683 79 01

< CO :@\ ot DEPARTMENT OF CONCRETE, MORTARS
= s F =] o]
Budowlanych AND AGGREGATES m

www.icimb.pl  info krakow@icimb.pl AB 054
Total numbers of pages: 3 Test report no SB/368/14 Page 1st
CUSTOMER / MANUFACTURER BAUWER Sp. z 0.0., ul. Dojazd Staroniwa 9/19, 35-011 Rzeszow
AGREEMENT/ORDER NO 358/14/35B/3LB06200 NO OF ISSUE SB.510-85/14
RESEARCH PROCEDURE /TEST METHODS: PN-EN 13454-2+A1:2008, PN-EN 13892-2 :2004, PN-EN 13892-8:2004
Registration number: 634/z114
tL?I:i;ue identification code of the product BAUWER FLOOR

Method of bulk sampling, person taking | The bulk sample was sampled by Customer according to PN-EN 1015-2:2000; PN-EN 1015-2:2000/A1:2007, date of sampling
the sample, date and place of sampling | September 5, 2014,

(data in accordance with the Place of sampling: Product Store. Adres: 36-062 Zaczemie 791. Sampling certificate of September 5, 2014
manufacturer's statement): Person taking the bulk sample: Oleksandr Mishchuk. Batch number: PL100614WP

Date of sample registration in the

laboratory: September 8, 2014

Method of bulk sampling and storage of | Customer has delivered 24 kg ( 2 x 12 kg ) of dry mortar.
the sample before testing in ICIMB OSIMB | Because of using the entirely whole content of the package the archival sample was not taken .
laboratory in Krakow During the whole testing time the samples were storaged in a dry place at the temperature of 20+2°C

Fresh mortar was made according to the following procedure: the whole content of the dry mortar package was added into the container
and the particular amount of water (according to manufacturer's statement) was pured into it, next the all components were mixed

FIpoRssonbidie et Mot together at low speed by electric mixer ill achieving the homogeneous consistency of mortar — app. 4 min. After that time the mortar was
put away for about 5 min and after it re-mixed. The samples were made in presence of the Customer.

Water /dry mortar ratio 0,875, i.e. 10500 mi water per 12000 g of dry mortar

Test conditions Complied with the requirements determined in above mentioned test methods.
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TEST RESULTS
Testin Testing date
Mean value +
No. Properties Indication results i acc::;'ance beginning ending
1 2 3 4 5 6
Consistence | PN-EN 13454-
1. | of fresh G ::‘:’i‘:ﬁ Y T 120, 175 174 176 175 175 2+A1:2008 e
mortar: p.44222 o adby 5. Nagel
Sample - prism 1 2 3
Flexural and :
compressive :f;‘n';"e oreny, 0416 0413 0417 . 08.002014 | 06.10.2014
2. | strength of ;s
hardened mortar | Flexural strength, Nimm2() 0,80 085 095 08t0y, | ‘oac2d0
2 +
ol e o | 185 | 175 [ 190 [ 175 [ 190 | 190 | 18810 Test was conducted by J. Balacha
Sample 1 2 3 4 5
Bond strength, Nimm? 005 | 005 | 005 | 005 | 005 a5 PHEN S ] (e
% | ROT MengRiy XY 13892-8:2004
Type of fracture pattern o xw XY XY XY ; Test was conducted by J. Balacha

The test results apply to the test samples, only. Without consent of the research laboratory the test report cannot be copied in any other form but only entirely.
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I The given values of tolerance are extender tolerance, it was calculated for confidence level of 95% and coefficient of 2 and do not include the sampling step.

NOTES:

1 performed by using the compressive machine Matest no ST-B000287; measuring ranges 0-10 kN, Calibration certificate issued of July 28, 2014 by Calibration Laboratory APLAB Sp. z0.0.in
Gdynia; accreditation no: AP072, certificate no: 389.8/2014.

2 performed by using the compressive machine Matest no ST-8000287; measuring ranges 0-250 kN, Calibration certificate issued of July 28, 2014 by Calibration Laboratory APLAB Sp. z 0.0.in
Gdynia; accreditation no: AP072; certificate no: 389.8/2014.

3 performed by using the digital PULL-OFF strength tester no 006/01; measuring ranges 0-15 kN, Calibration certificate issued of July 28, 2014 by Calibration Laboratory APLAB Sp. z 0.0. in Gdynia;
accreditation no: APO7T2; certificate no: 389.3/2014.

4 xly - fracture at the interface between the mortar and substrate

Final test report

Krakow, November 17, 2014

Signature of verifying person

Kierownik
Zakladu Betontw, Zapraw | Kruszyw

Dr inz. rzena Naojduchowska
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